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; mngumph{t] was/were submitted and identified on behalf of the client as:

s

i Monwoven fabric: PP spunbond/ PE breathable film in white for protective
dothing (63gsm)

e
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. For further details, please refer to the following page(s). "
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Test Result
el
Water Vapour Transmission of Textile Fabrics (ASTM E96: 2010) '
I

Procedure E — Desiccant Method at 100°F(37.8°C) & 90:2% RH
Tested Area : 0.003117 square metre
‘Orientation : film side facing calcium chioride

1% 28 3 At 5# Average 1
Gram per square metre per 24 hours 5174 4612 4127 4859 5005 4755 -

Fabrics (ASTM ES6:2010)

|

Procedure BW — Inverted Water Method at 73.4°F (23°C) & 50£2% RH
Tested Area : 0.003117 square metre
Orientation : film side facing water
1# 2# 3# 43 5 Average
Gram per square melre per 24 hours 1840 2004 2015 1928 1915 1958

2 :ﬁw (EN 20811:1992; - Hydrostalic Head, Rate of increase of water pressure: 60 cmH;O/min,
% lemp water: 20 degree C, film side facing water)
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